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(Shown for Left-Hand Operation)

UBH-2000 REPAIR PARTS
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‘Bale Hugger - Model UBH-2000

REF. PART NO.
NO. NO. DESCRIPTION REQ’D.
1 832840 Main Frame 1
2 832845 Adjustable Arm 1
3 832852 Clamp Arm 1
4 832857 Pivot Pin 2
5 832861 Backstop 1
6 832864 Adjustable Lug 1
7 2503189 Bolt 3/8” - 16 NC x 2" Carriage Head 2
8 2502008 Washer 3/8” Spring Lock 2
9 2500004 Nut 3/8” - 16 NG Full Hex 2
10 2501010 Washer 1-1/4” Flat 2
11 | 2503109 Bolt 1/2”" - 13 NC x 3-1/2" Hex Head 2
12 2502002 Washer 1/2” Spring Lock 2
13 2500003 Nut 1/2” - 13 NG Full Hex 2
14 830317 Lift Bracket 2
15 830309 Lift Pin 4
16 590034 Lynch Pin 1/4” Spring Ring (AK-61) 8
17 830214 U-Bolt 5/8” - 11 NC x 3" ID X 4-1/2" Lg. 6
18 2502007 Washer 5/8" Spring Lock 16
19 2500013 Nut 5/8” - 11 NC Full Hex 16
20 2503066 Bolt 5/8” - 11 NC x 4” Hex Head 4
21 2504071 Hydraulic Cylinder {2-1/2” x 8") 1
22 2504049 Drive Zerk 5/16" 2
23 101027 Decal - Warning {Stand Clear) 2
24 101034 DPecal - Cauticn (Round Bales) 1
25 101026 Decal - Caution {(Read Instruction Manual) 1
26 832871 Wide-Set Angle Bracket 4




UBH-2072, VBH-2072 & SSBH-2072
PARTS VIEW
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